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03/58 MEHREAMES Trademark registration

201995779 ZC

i b

(SRR

Vi
A

Karatile

% 5B 1 P B 27 28)
HEE (Faah#kib)

BN N LA A
Ve L b AT AR R S R K 0 7 B 1028 5

YA SCRR  © 25t 2002 4 11 H 21 FE 2012 4F 11 ] 20 Hik

RksR g_,q,;%r L

CH

1995779 =




04/58 LR FAMIEBAE Trademark Renewal Registration Certificate

Wl B s |

*TMXZ20210000505671XZHZ01*

I PREE R HIERA

SENGUESE 1995779 SREFREE 27 AL

SURIEIHAONE 20324 11 H20 A

TE: AIEWIRLY CRFRTENHIE ) —IFGER].




05/58 &R MRS IGIRE Blending (PNMIX) Carpet Tile Quality Test Report

Et“l'

e

N SRR
CA oo & B
230020349826 "P”f'z,‘,’,{"f‘\ N \-’ CNAS L1314
*-zﬂ" g& éﬁ
TEST REPORT
No WT-2024-287
B k4 (PNMIX) 77 $t e
uct name
Ko fr.
Inspected Body
4 P= O fi. L
Manufacturer
REXL: wrne (L) ARAT
B M %k 5
Test category é %:E' ﬁ Sﬁ
A B W -~
Release date VLT UIN L
KD -RRES :"(}g i ES ﬁhﬁﬂﬁ%ﬁh‘hb‘
Tianjin Product Quality Inspectic gkt " h Institute Carpet Research Center
(B = BN R0
(National Car, nd Testing Center)




06/58 &R HHRIE MRS IIRE Blending (PNMIX) Carpet Tile Quality Test Report

E\“l'

Hoe

R it J B B R B AR 5 B BB o

Tianjin Product Quality Inspection Technology Research Institute Carpet Research Center

CHE 23 8 5 Ik A 20 4 30 )
(National Carpet Quality Inspection and Testing Center)
Test Report
_No: WT-2024-287 Wi H3W
BEnY
4 Specification
pomER | e oNMIXO YR S
Trade mark i 0
BN ; B 0 WO 50cm x S0cm
Client name RERE (L) AR2T Numbers of sample (1638)
& 7= i i
Manufacturer Client's Tel BI-ERNDS
ZR R i
I Body —_— P 201611
¥ 3 R
ZIONeE | Rl TN K R B8 X thilk gk | Sampling location
Clicnt's address 2177% B 2% 2%
Sampling radix
BMRA
Test catogory ZIeHs
LR B =AM
Sample description Production date
kA
aliisr LAY
W yely BHAME pVORT M
BN HM mEuEHM -
Diia 6 stbiliasice 2024.07.08 Daté of test 2024.07.08~2024.07.16
R QB/T 2755-2005 RWuE . HPRER
Test standards (HHRieE) Test items — WERRW
&\q{?uw.-z >
& 4=
e 0 ‘N"‘.-._ —
Test conclusion ‘Y )
SRR
EEAM: —F_AELA =
ik B B B SO
Remarks t&ﬂﬂﬂiw&&ﬂm#ﬂ.ﬁ .

it k- 2

Approved by % cnmodby "*"g Prepmdby m




07/58 &R MR IGIRE Blending (PNMIX) Carpet Tile Quality Test Report

EN'
o

FRERETH T T M B A T BRI 50 e M B 5

Tianjin Product Quality Inspection Technology Research Institute Carpet Research Center

CH 2 3 8 R B A 50 4 3 = )

(National Carpet Quality Inspection and Testing Center)

R 5 3R &

Test Report
No: WT-2024-287 M2W H3IM
B¥mAE e | R4 | EEsE g AT E
Test Item Test method| Unit Criteria | Practical Determined Data | Assessment
wemaennERe |oerass | | o [ FE] 00 i
TE 2005 s 5
TR 0.09
A3 Y oo o | e L] T -
- 2005 4 et =
WG T e - B
Fy AR I S S| A Y Qﬂﬁgss' mm <15 1.0 Foy
TLARE b1 QB%:SS' % 0.1 0.03 ok
AR ) mo |70 N | =240 2 ok
GB/T 8427 3 i
PR sonbbirridy I ok
=4 (3R) — -
0] 4—5
R =4
GB/T 3920- ol e
31300k ke #% ke
YL in) 4—5
S A =3
Bim) 4—5
. M1 0.0
1450308 s =20
fa) B 0.0
IR (45 %) e At
(i1 LoD 52
K mm =100
[ B 50
# ¥ i
Posiil FOMmME: (ERXERG .

CCSQIC/QP/009

>/

L]

2

=5

\




08/58 &R HHRIE MRS IGIRE Blending (PNMIX) Carpet Tile Quality Test Report

Et“l'

E g

FERTIF it R B e B A U B R T B B S 0

Tianjin Product Quality Inspection Technology Research Institute Carpet Research Center

CH 2% s 86 JF B AY 30 K 3 b )

(National Carpet Quality Inspection and Testing Center)

SR

Test Report
No: WT-2024-287 I E3m
W om H KR | B A | ARdEdRER oW M ZRgE
Test ltem Test method| Unit Criteria Practical Determined | Assessment
Data
FZT
SRR AN | oot | | % | e -
01057.3-2007 e
FZIT ffa
%iﬁ]ﬁ&tk_ﬁﬂz_ﬁ 01057.4-2007
TR FZT % -3 —
eI LEH#% 01057.6-2007
T [ 2 260 269
g Lapmn | T | opr s | O At
3 2001 =
983) R TR » - _-
QB/T 2755- ATS A SR8
S0 B 00 SR THE 45 o d e b B B
& TE: .
Remarks
LFEH

CCSQIC/QP/009




09/58 &R MR IGIRE Blending (PNMIX) Carpet Tile Quality Test Report

gnl.

o

ER i

230020349826

\“‘I.llllp?

RO
—""* EFEA
R
»/f‘?\“‘ “~all  cusiian

o 2 R

72 A R

Product name

2K 8 fio

Inspected Body

£ 7™ B L

Manufacturer

% 1% B fL:

Client Name

B A E B

(National Carpet Qjﬁhhg Inspe

TEST REPORT

WT-2024-287

Blending (PNMIX) Carpet Tile

Gaojia Carpet (Shanghai) Co.,Ltd

Entrusted Test
Test category
RAE B ()4
Release date '
R~ mR ARG 5 P b B A 5
Tianjin Product Quality Inspectiof : f;_-_.__-:- kch Institute Carpet Research Center
(E =x b S & N D)

L tion And Testing Center)




10/58 &R HHREREKIGIRE Blending (PNMIX) Carpet Tile Quality Test Report

E\ll'
o

REET dn B B M B R AT T B BB e o

Tianjin Product Quality Inspection Technology Research Institute Carpet Research Center

(H 2 b 28 R B A 50 4 91 b )

(National Carpet Quality Inspection and Testing Center)

R

Test Report
No: WT-2024-287 page 1 of 3
kRS
7 i 4 B : Specification
- Blending ( PNMIX) Carpet Tile &
Trade mark EARATILE
% §6 $ L = : ; GETEE 50cm x 50cm
Client name Gitapin Campet(Thanghai) CaLad Numbers of sample (16 pieces)
H e B fr ik
Manufacturer Client's Tel DR1:67600733
Z KR o [ 201611
Inspected Body Postcode
fih B 3 2%
ZCr il No0.2777 Shengang Road,Songjiang | Sampling location
Client's address District,Shanghai 201611,P.R.China EE T
Sampling radix
% 3l 3% 5 Entrusted Test
Test category
FE dh i ok £ H M
Sample description Production date
EHAN 2 ;
Sample is perfect/Carpet tile/PVC Deliverer Mail by the Client
backing/Loop pile
EFH M 3B wm
Diids o kabaissia 2024.07.08 Tk of test 2024.07.08—~2024.07.16
ik i QB/T 2755—2005 B TS| 1. Appearance quality
Test standards {Carpet tiles) Test items
W W % The data and results are shown in page 2. 3.

Test conclusion

Date of the Issue: 2024-07-

#HiE All nominal values are provided by the client.
Remarks The tested data are only suitable to the sample(s) received.
ik #E: x o B ;'.#Tdﬁ % i -
Approved by l% Checked by Prepared by




11/58 &R HHRERERIGIRE Blending (PNMIX) Carpet Tile Quality Test Report

il
E g

REETH 7 s [ B B B Y B AR S B B R T 9 o

Tianjin Product Quality Inspection Technology Research Institute Carpet Research Center

(BEXHBERERR AW L)

(National Carpet Quality Inspection and Testing Center)

R

Test Report
No: WT-2024-287 page 2 of 3
K 3 55 H Ky | R | ARvikdads g HRVEE
Test Item Test method| Unit | Criteria | Practical Determined |Assessment
Data
L 0.03
Change ratio of width and QB/T 2755- o <0.15 e Pkt
length under castor chair test 2005 ? S
Width 0.09
. . ength —0.
Change ratio of width and length | QB/T 2755- % <0.10 il Wl P
due to the effects of heat and water | 2005 S _
Width —0.01
Emerging warps due to the QB/T 2755- P
effects of heat and water 2005 . =15 L Passed
Squareness Tolerance QB;ES;SS_ % =0.1 0.03 Passed
Tuft withdrawal force | Loop pile QB};Z;?N_ N =24.0 26 Passed
3 =5 >5
Colour fastness to light e
% ) 1998 grade Passed
(Xennon arc riethod 3 =>4 (light) o
Lengthwise 4—5
dry =4
Widthwise 4—5
Colour fastness to GB/T 3920- - Vs
rubbing 1997 gra _
Lengthwise 4—5
wet =3
Widthwise 4—5
Afterflame Lengthwise 0.0
time,After s =20
. glow time Widthwise 0.0
Flammability or QB/T 2755- -
burning ability (45° : 2005
8 B (5 Maﬁ;‘u" Lengthwise 52
o mm =100
damage ; 3
length Widthwise 50
& I Squareness : Use the feeler method.
Remarks

CCSQIC/QP/009

L

\




12/58 &R HHRBEREKIGIRE Blending (PNMIX) Carpet Tile Quality Test Report

Et“l'

e

BT it o B M A T B AR e BB 9 o o0

Tianjin Product Quality Inspection Technology Research Institute Carpet Research Center

GRS S8 ¢ f 2 od LY

(National Carpet Quality Inspection and Testing Center)

B3R &

Test Report
No: WT-2024-287 page 3 of 3
3 m { B8 | AL | dRESRER W MM R E
Test Item Test method| Unit | Criteria | Practical Determined |Assessment
Data
Fiber type and fiber FZT
content of the carpet | Claimed OIOSE':?;.-I:? W7 o Puly]nﬁtoer Polyester: 100
surface 01057.3-2007 .
Qualified
Fiber content of the e
: s Minimum [01057.4-2007 "
carpet surface is pure Vs FZ/T a 5 _—
nylon or pure wool 01057.6-2007
Claimed o/m’ 260 269
Mass of pile per unit QB/T 1188-
. Passed
area above the substrate | Minimum 2001
Yo oy 35
tolerance
. QBIT 2755- All the 6 items of
Appearance quality 2005 |Appearance defects| appearance are up to Passed
the passed grade
w 7E:
Remarks

The following is blank

CCSQIC/QP/009

U4




13/58 G HIRIMBIIMRGIGIRE Blending (PNMIX) Carpet Tile Environmental Test Report

R
=4

ZIREL!

\\Q"\tq”f’?,’ qﬂﬂﬁf
_e\ L /I’ -
MA] == &Nas &
g A
Py TESTING
230020349826 N\ CNAS L1314

B R %

TEST REPORT

No: WT-2024-288

P e s (PNMIX) T S

2 K B i

Inspected Body

£ 7 B .

Manufacturer

BRERM: wrwe (k) HARAT

Client Name

B W2 A E BB

Test category

K A H W

Release date

Tianjin Product Quality InspectignEe egeaych Institute Carpet Research Center

(B xR i 85

(National Carpet Qfralj

oA P

tion/and Testing Center)




e
14/58 G HIRIMBIMRGIGIRE Blending (PNMIX) Carpet Tile Environmental Test Report p=de X185 0

REETI s o B M B A T BRI 9 e M B 7 o L

Tianjin Product Quality Inspection Technology Research Institute Carpet Research Center

(EXHBERERER N 0

(National Carpet Quality Inspection and Testing Center)

AR

Test Report
No: WT-2024-288 BIW 2
MEis
[ 3 o Specification
Product name A% (PNMIX) 7 bk e |
Trade mark i
& IE AL ; _-_— B & H S 50cm * 50cm
Client name MRS (L) FIRAH Numbers of sample (284
a8 g
Manufacturer Client's Tel WA-CTOMHES
2R g %
Inspected Body Postcode 2ol ——
B FE B8 A aNEA
e fihk LR TR X R AT X R s | Sampling location L
Client's address #2117 i E 2 %% *
Sampling radix =
Ko 9 2% 5 ¥
Test category ZIEHR ?)%-?
Ff ah 4 & =M
Sample description Production date
EHAN
. Deliverer HAL AR
Fef ey BiUOheE Pvek? M
i% ¥F H M &8 B m -
biihe of Sibieasaii 2024.07.08 Dte of test 2024.07.10~2024.07.11
GB 18587-2001 gt ;
RAMKE | Cekteen ng. | namp  SEXSEREAAEE. T
Test standards T e HbEE B R A AT R R Test items i kb ‘ g
PR i)

LA, A TH BRRG RIERIRAE A
@l & e 3 . a
ERAHIE R REL A .

Test conclusion

TREM: —FMFEL

% i :
Remarks 56 Fodn DU B A R 3 .

ik A z LR ST 43 1 A
Approved by m Crockedry it Prepared by }5@.‘%
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15/58 SRS HRIEIMRRIIRS Blending (PNMIX) Carpet Tile Environmental Test Report ~ ranse

SR EL!

KRBT i 5 B B Ry BB AR 5 B SR T % H

Tianjin Product Quality Inspection Technology Research Institute Carpet Research Center

(ExXMBRERR RN 0

(National Carpet Quality Inspection and Testing Center)

A

Test Report
No: WT-2024-288 Fo2mk2m
WERAEA: 1 m': BhE . 24 h; WIHEEE: 23°C; WIGHN ERE. 50 % ;
Wity |MRURERFT: 04m'm’ SSAHE: 1ok
i3 TVOC. HZHM. 4- 5RO ARt : 25min: SOEE#Y: 200mL/min; SEREHEL 5L,
WHEE: SRHERT(E]: 20min: SEFEERE: S00mL/min: SeREERL: 10L.
S FrifEdEbn LW % .
R L LPeRe Criteria Practical Determined Data GiRPE
Test Item Test method B e JiE FEjdcat Assessment
(mg/m’h) (mg/m®) (mg/m’h)
MAER AL A ISO/DIS AZL=0.500
(TVOC) 16000-6:1999 oo b Al
B =0.600
_— GB/T AZ=0.050
(Formaldehyde) 18204.26- BQL BQL A%
2000 BZE<0.050
A =0.400
#* 7 1SO/DIS
(Styrene) 16000-6:1999 Bk BOL A%
BZE=0.500
4-FE LT O 1SO/DIS PRRRa
i A¥
(4-phenylcyclohexene) 16000-6:1999 e Bk A
BZE=0.050
& 1 “BQL"F/RTEVOCHI SRR RS LIS &M F, Hirbama b FIRSIR, Rk
Remarks  HCFEEBA10 LIMRAF T, Hirtb S4B FH &R,
AP RIRER: 0.01 mg/m’;
AFHBEVOCsHE M (pg) ITF: HZ4EH: 0.0061; 4-ZEHIFTH: 0.0036
LLF# A

CCSQIC/QP/009

s




16/58 B HHIPEIMRICINIRE Blending (PNMIX) Carpet Tile Environmental Test Report

\\\"""l" !u,i{h, FP.LLT

MA, iz CNAS o

B s TESTING
230020349826 A eal®  CNASL1s14

o B2 R

TEST REPORT

No: WT-2024-288

7= B A& B Blending (PNMIX) Carpet Tile

Product name

2 B B fi-

Inspected Body

& = B

Manufacturer

& 76 B fI

Client Name

Gaojia Carpet (Shanghai) Co.,Ltd

e Entrusted Test
Test category

R4 B W

Release date

KB = B B My IR 53 B b B T 5 oo
Tianjin Product Quality Inspectipiéléchnology Res
(B xR i

(National Carpe( Ol

g o)

tion/and Testing Center)

Hegcareh Institute Carpet Research Center




»

=
17/58 &R HIRIBIMRGIGIRES Blending (PNMIX) Carpet Tile Environmental Test Report =2

SR EL!

BT i R R B BRI e e B 7T

Tianjin Product Quality Inspection Technology Research Institute Carpet Research Center

(ERBERER RN L

(National Carpet Quality Inspection and Testing Center)

K #R A

Test Report
No: WT-2024-288 Page 1 of 2
MR E
[ =] . . e —
ik Blending ( PNMIX ) Carpet Tile Fpectficalin
Product name ok .
Trade mark
% ¥R " . B S 50cm * 50cm
Client name SacHiR Carpot (Mianghal) Co.Lud Numbers of sample (2 pieces)
A P f M
Manufacturer — s S 021-67600733
Z 8 A 5
Inspected Body Postcode 201611
il FF 3
No.2777 Shengang ; ; —_—
f.ﬁfﬁzﬁﬂ ek Svaping Distic Shiiighes |2 Piug location
tents address 201611,P.R.China il FF 2 3 S
Sampling radix

K 34 3 5 Entrusted Test
Test category
B a3 R = H M
Sample description Production date
A : :
Sample is perfect/Carpet tile/PVC Deliverer s
backing/Loop pile
e LS & E
2024.07.10—~2024.07.11
Date of submission A5 Date of test
. GB 185 3?—2°°'ﬁrb Total Volatile Organic
. Indoor decorating and refurbishing :
K 80 3 materials-Limitations of harmful 1% 3 5 H Chnipaunds

Test standards substances emitted from carpets,carpet

Test items Formaldehyde + Styrene
cushions and adhesives) ;

K W 45 i grade by testing and evaluated as environment-protect
Test conclusion

Date of the lssue: 20230 -16

# Ik The tested data are only suitable to the sample(s) received.

Remarks

it 2 B MG ) I
Approved by m Checked by 4'*3% Prepared by m%
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18/58 SRS HRMEIMRRIIRE Blending (PNMIX) Carpet Tile Environmental Test Report ~ range

SR EL!

REETIT i J B M B A WU BRI 52 Be B A 5

Tianjin Product Quality Inspection Technology Research Institute Carpet Research Center

CH 2% 3 85 B2 A 50 A 31 o o0

(National Carpet Quality Inspection and Testing Center)

B ® 5

Test Report
No: WT-2024-288 Page 2 of 2
Chamber Volume: 1m’; Testtime: 24 h; Test temperature: 23 C;
Description |Relative humidity: 50 %; Loading factor: 0.4m’m’; Airexchange: 1.0h"
oftest  |ITVOC, Styrenc. 4-phenylcyclohexene: Sampling time: 25min: Sampling rate:
method:  |200mL/min; Sample volume: 5L;
Formaldehyde: Sampling time: 20min; Sampling rate: 500mL/min: Sample volume: 10L
brAESaR =W O .
ENRE L Criteria Practical Determined Data | 2 7T 1€
Test Item Test method EF Conc. EF Assessment
(mg/m’h) (mg/m’) (mg/m’h)
TVOC ISO/DIS | A<0.500
(Total Volatile Organic 16000- 0.084 0.210 A grade
Compounds) 6:1999 B<0.600
GBIT A=0.050
Formaldehyde 18204.26- BQL BQL A grade
e B<0.050
Styrene 16000- BQL BQL A grade
o:1500 B<0.500
4-phenylcyclohexene 16000- BQL BQL A grade
G180 B<0.050
& ¥ BQL means the analytes are below reporting threshold with a standard 5 L air collection
b rks volume for VOC and below reporting threshold with a standard 10 L air collection volume for
R aldehyde.
The reporting threshold of formaldehyde is 0.01mg/m’;
The method allows the reporting threshold of VOCs  (pg) as follows:
Styrene: 0.0061; 4-phenyleyclohexene: 0.0036
The following is blank

CCSQIC/QP/009




19/58 &R HHRIIEBLH X iGTeIRE Blending (PNMIX) Carpet Tile Fire inspection Report

MA] i

\\\L | 'PJ}.

'l\‘?‘

[1}

A VT
NAS

LEL

F TESTING
et
230020349826 ,rm\ w v CNAS L1314

o 2 R

7= AR

Product name

2K & A

Inspected Body

3 8

Manufacturer

% ¥t B fr.

Client Name

B 2% R

Test category

kA B W

Release date

TEST REPORT

WT-2024-289

L RY (PNMIX) F 8

BERE (L) HRAF

ZHRERER

il Eq
LVULAGF U /7L IH




e
20/58 BRI RHIBLRG K IEHR S Blending (PNMIX) Carpet Tile Fire inspection Report e 325 A

BT o J B B A BRI 52 B OB 5

Tianjin Product Quality Inspection Technology Research Institute Carpet Research Center

(HE X 88 R & A 30 A 3 )

(National Carpet Quality Inspection and Testing Center)

5w s

Test Report
No: WT-2024-289 w1m koW
MRS
e i Specification
Protiit same SR (PNMIX) 7 #3hts o
Trade mark i
Fa 4y e FE dh 35 it 50cm * 50cm
Client name RHIGE (L) HRAT Numbers of sample (88
= ik
Manufacturer Client's Tel 021-67600733
SEA L HIB 5
Inspected Body Postcods 201611
e =1
ZAC L E# ML TR 555 X s | Sampling location
Client's address 21717 % Il FE 3 %y
Sampling radix
W 2 Hy o
Test category L
B 4l R 4 H M
Sample description Production date
RN
Deliverer WAL AR
PG ElE PEERHLEE PVCERY MI4R
EEHM o IS -
Dassof sibtision 2024.07.08 Diats of Sest 2024.07.08~2024.07.12
e B MR GB 8624—2012 B®mA Iréss?-%iﬁﬂ]‘ﬁﬁ
Test standards (R BURHRL B ) S R BR e 8D Test items 7= &
e SRR, WRARKAREB, () BATE:
Test conclusion
EEAMW. —FTNEL
ik B WP A 5.5mm; MEABURRE: 3300g/m’.
Remarks R SR (U R A B (o B S T 7 .

it - g B ]«
Approved by ‘%@’ Checked by "kﬂ' Prepared by w

-4
*E

i

‘ =
.q-h.




21/58 &R HIRME MIGISIRE Blending (PNMIX) Carpet Tile Fire inspection Report = 34 A5

R it R e B B R 9 e 9 5 o

Tianjin Product Quality Inspection Technology Research Institute Carpet Research Center

(EFBBERERERS N H L)
(National Carpet Quality Inspection and Testing Center)
R E
Test Report
No: WT-2024-289 Wwa2w 2 m
B #mH B¥LE | B4 78 21 9w OB | sSahR
Test Item Test method | Unit Criteria Practical Assessment
Determined Data
wsitikane (P77 o ST st
B, C
WS 7 A TR GBEZ;;SS kW/m’ CHF=4.5 6.2 ok
R Wi E

T RIRIGAS AT 0 SRR AR R FERE R SR P T ORI L IR fESCRRREAI R, EAIRAE R
Remarks  {EJguf4 i Sl (E I HE R R IE .

BT H

CCSQIC/QP/NY




22/58 BRI HRMBLRG K IEHR S Blending (PNMIX) Carpet Tile Fire inspection Report

AP

MA CNAS

230020349826

*&%éﬁ

TEST REPORT

WT-2024-289

7= A R

Product name

Blending (PNMIX ) Carpet Tile

FREART
EFREIA
g
TESTING
CNAS L1314

2 & B i

Inspected Body

£ = B L

Manufacturer

% 16 B fi:

Client Name

Gaojia Carpet (Shanghai) Co.,Ltd

B W 3 A

Test category

Entrusted Test

R A B ¥

Release date LT UrNas"

KB =R

Tianjin Product Quality lnspectu ]

E R b HF ,*

(National Carpet Q

O A

etionfand Testing Center)




23/58 AR HRMBLRG K IEHR S Blending (PNMIX) Carpet Tile Fire inspection Report

Rl J M A BRI T B s 96+

Tianjin Product Quality Inspection Technology Research Institute Carpet Research Center

(EXRMBEREBRL AN L)

(National Carpet Quality Inspection and Testing Center)

A )

Test Report
No: WT-2024-289 page 1 of 2
Wik RS
kil Blending ( PNMIX ) Carpet Tile |——Peoication
Product name Wb
Prade oaifk KARATILE
I L - i P & % it 50¢cm * S0em
Client name Gaoyle Cupiet {Shanghai} Co. L4J Numbers of sample (8 picces)
= W iE
Manufacturer Client's Tel (Rt
2 R 0 e %
Inspected Body Postcode kel
1Hi FF 1 £
Zie bk No.2777 Shengang Road,Songjiang | Sampling location
Client's address District,Shanghai 201611,P.R.China il R 3 B
Sampling radix
H 3 3% 5 Entrusted Test
Test category
B & 8 R =
Sample description Production date
EHE AN : 2
Sample is perfect/Carpet tile/PVC Dieliverer Mail by the client
backing/Loop pile
%P H W ol SR
Do of cillunission 2024.07.08 Pt ol tiat 2024.07.08~2024,07.12
GB 8624—2012
ol LR {Classification for burning ok 1. Critical heat flux
Test standards behavior of building materials and Test items 2. Flame tip height in 20s
products}
The test results show that the sample(s) meet(s) 1
B it .
et i i B, (C) class by testing.
Date of the Issue: 20
#& Provide by client: Thickness: 5.5mm; Mass per unit area: 3300g/m’.
Remarks The tested data are only suitable to the sample(s) received.
it - 2 W TR &= W
A’
Checked by Prepared by

Approved by m

b




B 2
24/58 &R TTHRHIELR NG IGHRE Blending (PNMIX) Carpet Tile Fire inspection Report s 32 H

» o ’) L
RV T 7 i o R R 0 AR 92 B B B 7
Tianjin Product Quality Inspection Technology Research Institute Carpet Research Center
(B 2% 88 5 B R 50 4 W 0D
(National Carpet Quality Inspection and Testing Center)
oA
=
Test Report
No: WT-2024-289 page 2 of 2
Fa ) W H AL PRAETR R s B E | HRE
Test Ttem Test method | Unit Criteria Practical Assessment
Determined Data
Flame tipbeight in20s | ST 86261 Fs<150 68 Passed
— 2007
B] C
i B/T 117
Critical heat flux SR L v CHF =4.5 6.2 Passed
=—2005
Before test After test
. L ’ ! ..-".Q -.
& 3% The product combustion properties derived from the results of this test are the results of tests
Remar.ks under special conditions. In practical applications, they cannot be used alone as a basis for
evaluating the potential hazards of the product.
The following is blank
CCSQIC/QP/00Y
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AL TR B RFG IR S Polypropylene Carpet Tile Quality Test Report

FA v

\“”? hEART
ERREIA

e CNAS e»

t.l'f” AT \

/”_\ TESTING
230020340826 o P CNASL1aN

o B ®R

7= 4 R

Product name

2K # -

Inspected Body

& = R

Manufacturer

% ¥t &8 fu.

Client Name

W3R G-

Test category

K A H 8

Release date

TEST REPORT

WT-2024-290

W 4 7 B

HEHNE (L) FRAH

Z KRB

P~ % r | 1 ’ !
'a |

AP i / 2
.‘:lf"‘,v A TN i I =T

(National Carpe ﬁ'n;u]]ly |lsp|el:t1§iL d Testmg Center)

\\ﬁﬁﬁﬂ%ﬁ“
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AL TR B RFG IR S Polypropylene Carpet Tile Quality Test Report

BT o R R B A T B AR A B BT

Tianjin Product Quality Inspection Technology Research Institute Carpet Research Center

(BExFBERERRR N W

(National Carpet Quality Inspection and Testing Center)

oA E )

:@ga

Test Report
_No: WT-2024-290 WIW H3W
Hgds
7 AR 2 Specification
Product name m%)} #Eiﬂ'ﬁ ﬁ ﬁ;
Trade mark i 2%
TR . PR WE 50cm x 50cm
Cliantzame MRS (R FRATE Numbers of sample (164)
A e f Bk
Manufacturer Client's Tel WRLeIe0073
LR ol R L
Inspected Body Postcode 216t}
il £ Mo 5
ZHC Rttt FHETTRAT Tk X 7R 8047 (X i | Sampling location
Client's address 2777% B B ¥
Sampling radix
o 2 A
Test category ZILHL
e WA £F=HM
Sample description Production date
ERA
Deliverer BAEH
BERSeiT BfhiEE PVCESH MY
R H M8 fa i H M .
D 6 sobrishsiog 2024.07.08 Dhnks it 2024.07.08—~2024.07.16
4R QB/T 2755-2005 Bmig
Test standards CHEULHLEE D Test items
R R B R 302, ST

Test conclusion

wik
Remarks

#t HE:

Approved by m

¥

Bra bRARIA Y i BT SR .
98 B R Wi 3B B FE T3
LR 2 ” G5 -
Checked by ’Iﬁﬂﬁ? Prepared by

ket

P
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AL TR B RFG IR S Polypropylene Carpet Tile Quality Test Report

AT 7 o B M B R BRI 5T e MU BE A 9 v

Tianjin Product Quality Inspection Technology Research Institute Carpet Research Center

(ExhERERRRE N $ 0

(National Carpet Quality Inspection and Testing Center)

BE®RE

Test Report
No: WT-2024-290 F2W H3m
A 99 Wl | 80 | ARaessin S T | g BT
Test Item Test method | Unit Criteria | Practical Determined Data | Assessment
MR RN RRERKE | oprarss | | i P R
ASfh % 2005 %o =0.15 &
hEpE 0.14
HARK SRR QB/T2755- | - i = ~
BRI e w05 | % | SO0 B
WRE —0.03
diakms emEnm | P07 | mm | <is 1.0 A
A e | AT o <0.1 0.04 e
SRR Ay P QB‘;E&?%' N =24.0 24.0 5
GB/T 8427 =3 =3
Tt 2 oty | & B H
=4 () —
4w 4—5
TS =4
B 4—5
" GB/T 3920-
R (71 | it
YA 4—5
i P g >3
B 4—5
FZ/T 01057.2-
' s 2007 RN E (AR
BEMALERMRTR | B0 | 00574, % | PR 100 100
2007
FZ/T 01057 4- e
REARNEHZE | TR | 2007 o s
RESESZEXE| % szgggﬁ?-é- ’ -
% I . "
Rt BLARE: TR R A

CCSQIC/QP/009

¥/

i W

\&.




28/58 WML HRMMBRRGIGIRES Polypropylene Carpet Tile Quality Test Report

BT i o B M B A U SR 7 e M R A

Tianjin Product Quality Inspection Technology Research Institute Carpet Research Center

(X8R BEA KRN+ O

(National Carpet Quality Inspection and Testing Center)

BERE

Test Report
‘No: WT-2024-290 3w K3mM
W 5 H K | AL | SRR g Ul ] 2R
Test Item Test method| Unit Criteria Practical Determined | Assessment
Data
FrERA q 210 213
G2 b 38 T I R -
S i 2001 =
THLE % -5 1.4
z QB/T 2755- 3 : AT HE R K58
ShR R ool SR A wabakmEg | o8
# iE:
Remarks
LTFFEA

CCSQIC/QP/009

N\ iy
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AL TR B RFG IR S Polypropylene Carpet Tile Quality Test Report

S, REIAR
\ /
M Sl EREA
i% CNAS B
TESTING
23000510526 [ CNAS L1314

o B R

TEST REPORT

No: WT-2024-290

[l R

Product name

Polypropylene Carpet Tile

2 K B .

Inspected Body

£ P B fr.

Manufacturer

% & £ fi.

Client Name

Gaojia Carpet (Shanghai) Co.,Ltd

B W R A phgusted Test
Test category

R A H B 44k

Release date

& M o)

(National CarpehQuali ﬁ' q_ and Testing Center)
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AL TR B RFG IR S Polypropylene Carpet Tile Quality Test Report

FREETI T i R R B AU BRI S0 B BT 5 A L

Tianjin Product Quality Inspection Technology Research Institute Carpet Research Center

(EXMEBERERRQN P LD

R R 5

(National Carpet Quality Inspection and Testing Center)

il

=
by
F.

" -
l [

Test Report
No: WT-2024-290 page | of 3
B B e
™ i % B ) Specification
Peotiot nidrss Polypropylene Carpet Tile e B
Trade mark
%6 AL s 2 FE & HCTR 50cm x 50cm
Client name Sngjty Corpev (Shanphel) Cobtl. | o ssbiersof stmpli (16 pieces)
4 = L G i
Manufacturer Client's Tel RERIO0T
%R —_— i % 201611
Inspected Body Postcode
1 B Mo 3
FIe it No0.2777 Shengang Road,Songjiang | Sampling location
Client's address District,Shanghai 20161 1,P.R.China B 3 B
Sampling radix
1 9 2% 3 Entrusted Test
Test category
P dh Hi i £ HM
Sample description Production date
% B A ; ;
Sample is perfect/Carpet tile/PVC Peliverer Mail by the Client
backing/Loop pile
% FE H W L v
Fiiia o abariasis 2024.07.08 e e 2024.07.08~2024.07.16
Ky W 4 48 QBT 27552005 L E R ;f::fi:;““:::e
Test standards {Carpet tiles} Test items it;ms ke
. T ™
) i
1o W 45 i The data and results are shown in page 2. 3

Test conclusion

Date of the Iss

&k
Remarks

All nominal values are provided by the client.

The tested data are only suitable to the sample(s) received.

it E:

~ ":7
Approved by %@/

i .
Checked by

Kok

i 1)«
Prepared by R
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AL TR B RFG IR S Polypropylene Carpet Tile Quality Test Report

BT i R B M B R BRI 5 Bre M BRI 7 0

Tianjin Product Quality Inspection Technology Research Institute Carpet Research Center

(BEFXBBERERRRE N L)

(National Carpet Quality Inspection and Testing Center)

R ®RE

Test Report
No: WT-2024-290 page 2 of 3
&% 5 B Rl | BAL | WRAETRR W OB K ¥ E
Test Item Test method| Unit Criteria Practical Determined |Assessment
Data
: . Len 0.05
Change ratio of width and QB/T2755- | <0.15 - ° Passed
length under castor chair test 2005 » s »
Width 0.14
Change ratio of width and length BIT 2755 Length —0.02
due to the effects of heatand | @ 2005 1 % <0.10 Passed
water Width —0.03
Emerging warps due tothe | QB/T 2755- <
effects of heat and water 2005 na =L5 1.0 Passed
Squareness Tolerance Qnguszss- % <0.1 0.04 Passed
Tuft withdrawal force | Loop pile| @70 (7% | N >24.0 24.0 Passed
: =5 =>5
Colour fastness to light QRIT =827
(Xemon aro) 1998 grade Passed
method 3 =4 (light) —_—
Lengthwise| 4—35
dry =4
Widthwise| 4—5
Colour fastness to GB/T 3920- grade Psisid
rubbing 1997 .
Lengthwise| 4—35
wet =3
Widthwise 4—5
Fiber type and fiber FZ/T
Pol 1
content of the carpet | Claimed |01057.2-2007] % i Polypropylene: 100
: 100
surface FZIT
01057.3-2007 .
EZIT Qualified
Fiber content of the Mini 01057.4-2007
carpet surface is pure m;::::‘lt FZ/T % =3 —
nylon or pure wool 01057.6-2007
&
Remarks Squareness : Use the feeler method.

CCSQIC/QP/009
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AL TR B RFG IR S Polypropylene Carpet Tile Quality Test Report

FRER 7 it o B B AR B AR 5 B MR 5 o

Tianjin Product Quality Inspection Technology Research Institute Carpet Research Center

(ExpBERERR RN O

(National Carpet Quality Inspection and Testing Center)

R R

Test Report
No: WT-2024-290 page 3 of 3
e Wl B el | 86 | Rt bR * WM HE G5 RVFE
Test Item Test method| Unit | Criteria | Practical Determined | Assessment
Data
Claimed g/m’ 210 213
Mass of pile per unit OB/T 1188-
Passed
area above the substrate | Minimum 2001
% -5 1.4
tolerance
. QBT 2755- All the 6 items of
Appearance quality 2005 Appearance defects| appearance are up to Passed
the passed grade

& iF:
Remarks

The following is blank

CCSQIC/QP/009




33/58 R HRMMBIMRGIGIRES Polypropylene Carpet Tile Environmental Test Report

MA N ol
lacies CNAS o2
230020349826 ’/}::\‘.\ ~~atl® cvasLine

o I &

TEST REPORT

No: WI-2024-291

B o et

Product name

2 8 B f.

Inspected Body

& 7= B fr.

Manufacturer

RERM: mrps (L) ARAT

Client Name

Test category

R B W o

Release date

(B = #




34/58

TR BSIMRIG TGRS Polypropylene Carpet Tile Environmental Test Report

RE e

TR i B W B A U B AR S B 7 v

Tianjin Product Quality Inspection Technology Research Institute Carpet Research Center

(B X BRER LN W

(National Carpet Quality Inspection and Testing Center)

R

Test Report
No: WT-2024-291 F1W dkom
MBS
€ 2 1R , Specification
Produet name PRI R i .
Trade mark R
& . e 50cm x 50cm
Client name HEME (L#) HRAE Numbers of sample (28
G - ) B i
Manufacturer Client's Tel 2107000753
2 e %
Inspected Body Pashiods 201611
hHE L R
ZitRfobi: | BRTENL LK HE#HX i | Sampling location
Client's address %2117% Iih F 2
Sampling radix
Kz 9 2 50 -.
Test category ZitRER
FF & 4l ik £ HH
Sample description Production date
A :
Deliverer AL
el PUOREE PVCKTS ML
% & H W i IS I -
Date of submission 2024.07.08 Date of test 2024.07.10~2024.07.11
GB 18587-2001 o b o BT Y
RWKE | Ccrmtesin e, e Rwsg [ RFRIEIUCH F
Test standards A T MR B RS E E  E Test items = h
R

Test conclusion GEHE NIRRT R
SREAM: —FPEL
%' tt ) i ==
Remarks o B8 Bl AR A8 5 £ 5T
it HE: -

Approved by |

/) Checked by "‘H@g
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AL TR BSIMRIG TGRS Polypropylene Carpet Tile Environmental Test Report

mEInEL

FEETH 7 i R B Ry B 7 B M BB 5 0

Tianjin Product Quality Inspection Technology Research Institute Carpet Research Center

CH 2 o 88 R & A 1A 3 o 0

(National Carpet Quality Inspection and Testing Center)

W&

Test Report
No: WT-2024-291 Homdom
WA AR 1m’: BRI 24 b WISEE: 23°C; WRIBMAMEEEE. 50%,
Wik |MEVRRGATEL: 04 mYm’; BAAERE: 1007
i - TVOC. # LM, 4-FHER O FOPER . 25min; FAEEAF: 200mL/min: SEREHHL sL.
HIRE: SEBETIE): 20min; SCREEEE: S00mL/min; FREMHE: 10L.
il 17 AR R oW # A :
LR LE RS Criteria Practical Determined Data BiRPE
Test Item Test method b2 ey e i B Assessment
(mg/m’h) (mg/m®) (mg/m’h)
AZ=0.500
BEREENAESD 1SO/DIS il 3 é
(TVOC) 16000-6:1999 . ¥ AZl h
B4£<<0.600 E i
£
GB/T AZE=0.050 Sos
FoOEE =
(Formaldehyde) 18204.26- BQL BQL A%k BN
2000 BZE<0.050
AZE=0.400
# 7% ISO/DIS
(Styrene) 16000-6:1999 BQL BQL AZ
B&E=0.500
AZE=<0.050
4RI O ISO/DIS BOL BOL AL
(4-phenylcyclohexene) | 16000-6:1999 Q Q
BZE=0.050
Z ¥E: “BQLEARIEVOCHIEREET NS LIFMET, Bfnth&m R N FHRSE, B
Remarks  HUFEEEUN10 LEOKM T, Birib &9 M TIRER
AJTHEFREREIR: 0.01 mg/m’;
ATTEVOCsHR G (pg) WITF: HEZE: 0.006]1; 4-ZEHEHRDE: 0.0036
PLFaH

CCSQIC/QP/009




36/58 WLHHUBBIMRIGKHRE Polypropylene Carpet Tile Environmental Test Report

Q"l"lu.;”,r

SN/ 7
A i

"\

230020349826 ’4,,‘:‘1 W

¥

AP
CNAS
N 4

o B R

TEST REPORT

Nos WT-2024-291

Product name

= A Polypropylene Carpet Tile

hERAR]
EIRREA
BN
TESTING
CNAS L1314

2K B

Inspected Body

4 7= fr.

Manufacturer

Client Name

Z 56 B fr Gaojia Carpet (Shanghai) Co.,Ltd

B 2R 5 Entrusted Test

Test category

ﬁ'fﬁﬁﬁ' .1.\>},

Release date ZE' LA

(El%ilﬁ
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AL TR BSIMRIG TGRS Polypropylene Carpet Tile Environmental Test Report

RE e

BT o o B B A B AR T B M 7 0

Tianjin Product Quality Inspection Technology Research Institute Carpet Research Center

(EX#ERERRR N+ W

(National Carpet Quality Inspection and Testing Center)

R )

Test Report
No: WT-2024-291 Page 1 of 2
MRS
i iR . Specification
Pt Bans Polypropylene Carpet Tile 7 b ‘
Trade mark KARATILE
%35 A i . B G 3t 50cm x 50ecm
Clict i Gaojia Carpet (Shanghai) Co.,Ltd Nimbers of satgils (2 piebes)
G el X 4 M
Manufacturer Client's Tel 021-67600733
=, ™ -
Z K g 4 201611
Inspected Body Postcode
B P M S
ZHepArithhl p No.%‘??? gr.w“.ga"g .| Sampling location
Client's address | °bSongiiang District,Shanghal 2 & o w
201611,P.R.China : e
Sampling radix
16 2
gk catapoey Entrusted Test
FE & $i ik %7 B W
Sample description Production date
AR A ; :
Sample is perfict/Carpet tile/PVC Deliverse Mail by the Client
backing/Loop pile
AR E g
Date of submission 2024.07.08 Date of test 2024.07.10~2024.07.11
] GB 18387—2001 Total Volatile Organic
K 94 4k 35 indoor dloconting and IS | @ UH  |[Compounds,
Test standards il S T Test items Formaldehyde, Styrene
substances emitted from carpets,carpet g
cushions and adhesives}
i
] i The test results show that the sample(s) is(are) up E
b 0 & i grade by testing and evaluated as environment-protectiv pﬁuﬁ's. r -‘:“;;7“
Test conclusion \;‘,‘. ﬁ ?Fﬂ Eﬂ;
Date of the Issue: 2
& & The tested data arc only suitable to the sample(s) received.
Remarks
e & B ﬁﬁa&? % 1. ;
Approved by } @ Checked by Prepared by




» * K
38/58 ML HRMMBSIMRGIGIRES Polypropylene Carpet Tile Environmental Test Report p=de X185 0

RV it R B BB T B AR o B B 9T 9 o

Tianjin Product Quality Inspection Technology Research Institute Carpet Research Center

(B 2 #h 88 JR & A 30 A 3 o o)

(National Carpet Quality Inspection and Testing Center)

B ® &

Test Report
No: WT-2024-291 Page 2 of 2
Chamber Volume: 1m®; Testtime: 24 h; Test temperature: 23 C;
Description [Relative humidity: 50 %: Loading factor: 0.4 m’/m’; Air exchange: 1.0 h"'
oftest  ITVOC. Styrene. 4-phenylcyclohexene: Sampling time: 25min: Sampling rate:
method:  200mL/min; Sample volume: SL;
Formaldehyde: Sampling time: 20min; Sampling rate: 500mL/min; Sample volume: 10L
. i " EX o
BMmA KRs% Criteria Practical Determined Data HRIEE
Test Item Test method EF Cone., EF Assessment
(mg/m*h) (mg/m®) (mg/m’h)
TVOC 1so/pis | A=0.500
(Total Volatile Organic 16000- 0.022 0.055 A grade
Compounds) 6:1999 B<0.600 3
GB/T A=0.050 g‘
Formaldehyde 18204.26- BQL BQL A grade g
X
2000 B<0.050 s
1SO/DIS A=0.400
Styrene 16000- BQL BQL A grade
6:1999 B<0.500
1ISopIs | AS0.050
4-phenylcyclohexene 16000- BQL BQL A grade
6:1999 B<0.050
& 3. BQL means the analytes are below reporting threshold with a standard 5 L air collection
: volume for VOC and below reporting threshold with a standard 10 L air collection volume for
Remarks
aldehyde.
The reporting threshold of formaldehyde is 0.01mg/m’;
The method allows the reporting threshold of VOCs (pg) as follows:
Styrene: 0.0061; 4-phenylcyclohexene: 0.0036
The following is blank

CCSQIC/QP/009
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R B REG IR S Nylon Carpet Tile Quality Test Report

ER v

230020349826

o~
~
-bu

-",. ‘\_\

\\\\. \

/",—I'-'I-\
iff\‘\'

AP PR
EREA

laciee CNAS s

TESTING
CNAS L1314

o B2 R

TEST REPORT

WT-2024-292

FE i A R B¥

Product name

T P B

2 B R AL

Inspected Body

A 7= B fr.

Manufacturer

RERL mENs (L) ARAE

Client Name

B K 5. £ ¥ % B

Test category

ﬁ ;ﬁi. E m: r‘:_;..'. 1 )

Release date

AR R BB ZT

aych Institute Carpet Research Center

v oW ool

tion and Testing Center)




40/58 BRIt RERIIRE Nylon Carpet Tile Quality Test Report

TR 7 i J R M BB AT 72 B b R ST o

Tianjin Product Quality Inspection Technology Research Institute Carpet Research Center

(EXBERERBRE N L)

(National Carpet Quality Inspection and Testing Center)

R E

Test Report
_ﬁ: WT-2024-292 o 330
MRS
7= dh 4 FR - Specification
Product name Je RISt 7
Trade mark 3
56 e g FE A 50cm % 50cm
Client name FRIGE (L ATRAT Numbers of sample (168
Sl % HLTH
Manufacturer Client's Tel B1oie s
S R A e |
Inspected Body Postcode AHBH ﬁiﬁ
i E dh A5
ZFCMAeE | AR LK A WX h sk | Sampling location i
Clients address 21175 01 FE IE 3 - Al
Sampling radix Eﬂ
NE e
Test category S
EETE i B A= H W
Sample description Production date
ik BN
Deliverer RALRE
Fih il PieMEE pVCIETY SR
e LA I A a m -
Date of submission 2024.07.08 Vst et Saat 2024.07.08~2024.07.16
B4 3% QB/T 2755-2005 £ 5 H — BB
Test standards 1 §71575. 1k} ] Test items —. MR Am
/;. 4 e
EN A TN
: s\
o A, FTRIOE B RO A B

Test conclusion

EREAW: —BIPE
ik BT BB th 24T 0 it
Remarks A 30 MR OO B I & S B .
HE HE: p) [N TR i 1
Approved by W Checked by q&i&? Prepared by m




41/58 BRI RFERIEIRE Nylon Carpet Tile Quality Test Report

BE®RE

R it B M B R T B AR 9 B B A 5 o

Tianjin Product Quality Inspection Technology Research Institute Carpet Rescarch Center

(B R ERRANH O

(National Carpet Quality Inspection and Testing Center)

i ¢ S

\& ' &/

Test Report
No: WT-2024-292 B2H 3N
5 H Kl | 860 | bRrkdibR s W B G
Test ltem Test method| Unit Criteria Practical Determined Data | Assessment
BRKIRORERKE [orass| | _ KA 0.03
A A} - =0.15 g 4
A fh % 2005
W 0.05
SERT P G 5] QB/T 2755- K —0.01
i K A 3 2005 % | =810 ke
e —0.02
mafkRms e | 0P mm | <is 0.7 ke
. .. | QBT2755-|
FLATE fo 005 % <0.1 0.04 oy
i QB/T 1090-
LSV B % 2001 N =24.0 36.7 ok
. GBIT 8427- 25 >3
B G 1998 i3 | ok
=4 () —re
M 4—5
I =4
: Hij) 4—5
B B e | @ -
LoNG! 4—5
15 45 =3
B 1) 4—5
2R 1) 0.0
BH R 5 =20
13 A 0.0
RHRMERE (457 3 T ot
E1 “h 1 50
N 1 mm =100
b3 Bt 51
Remmarks ARE: WMRER I k.

CCSQIC/QP/009
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e iR IR S Nylon Carpet Tile Quality Test Report

RFETI ™ i R R B A B AR e BRI 5+

Tianjin Product Quality Inspection Technology Research Institute Carpet Research Center

G RN - ¢ R LRV

(National Carpet Quality Inspection and Testing Center)

5 R &

N\ A yies

Test Report
No: WT-2024-292 ®|3m 3 m
K@ gl | RO | ARdERAR % W ¥H 2 3
Test Item Test method| Unit Criteria Practical Determined | Assessment
Data
WIFARMRER| B [g105722007] % | /B 100 | RIRIRETAE CRILD
FZ/T
01057.3-2007 ekt
BEEAdENE S CH et .
Rz g | FIRIE [01057.42007) % =5 0.0
7 3 40 341
B F s i QB/T 1188- g/m . o
SL i 2001
o TR % -5 0.3
. QBIT 2755- VAL LB A=t o1 e
S B 05 SHBLAE AR PN i
% T
Remarks
LLFEH

CCSQIC/QP/009
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R B REG IR S Nylon Carpet Tile Quality Test Report

q‘\."'”ﬂ'f-'_,a =
/ AP R
MA, iz=w= CNAS &5

g TESTING
230020349826 '/HT\\ v CNAS L1314

o 2 R

TEST REPORT

No: WT-2024-292

Il R ¢

Product name

2 K B fir.
Inspected Body

& = B A

Manufacturer

& ¥t £ fi-

Client Name

LR U Entrusted Test

Test category

K A B M.

Release date LULS | Lo &M

Nylon Carpet Tile

Gaojia Carpet (Shanghai) Co.,Ltd

FE™H = RRE R RSB B I 5T AL

Tianjin Product Quality Inspectigh “Eech Rt r drch Institute Carpet Research Center

oW o)

oiiand Testing Center)
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e iR IR S Nylon Carpet Tile Quality Test Report

BT it i B M A BRI I B BB 72 0

Tianjin Product Quality Inspection Technology Research Institute Carpet Research Center

(B Z 2R ER KRN0

(National Carpet Quality Inspection and Testing Center)

o &

Test Report
No: WT-2024-292 page 1 of 3
o R
Pe B 4 R . Specification
Product name Nylon Carpet Tile e
Trade mark RARATILE
iR R T i : HauE 50cm x 50cm
Client name anjis Carges (Bangha) Coold Numbers of sample (16 pieces)
sl R i Wi
Manufacturer Client's Tel 021-67600733
A B
Inspected Body Postcode 201611
fih B b 3
ZHE A b hE No.2777 Shengang Road,Songjiang | Sampling location
Client's address District,Shanghai 201611,P.R.China i BE 2
Sampling radix
1 B 3¢ 5 Entrusted Test
Test category
FE a3 i =0 M
Sample description Production date
ERA . .
Sample is perfect/Carpet tile/PVC Deliverer Mail by the Client
backing/Loop pile
il ;u; 2024.07.08 e # B W 2024.07.08~2024.07.16
Date of submission Date of test
R B 48 QB/T 2755—2005 & W mH 1. Appearance quality
Test standards {Carpet tiles) Test items 2. Internal guali
i % The test results show that the test items are up to the stan{

Test conclusion

Date of the Issue: 2024-07-

¥ All nominal values are provided by the client.
Remarks The tested data arc only suitable to the sample(s) received.
it : W %% 4 1
Approved by m Checked by Prepared by

B o
" e

(&
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R B REG IR S Nylon Carpet Tile Quality Test Report

REETIT P i J5 B M B A W B AR 7 e MR T 5

Tianjin Product Quality Inspection Technology Research Institute Carpet Research Center

CH 2 b 8 0 B A 20 A W R o0)

(National Carpet Quality Inspection and Testing Center)

B ®RE

Test Report
No: WT-2024-292 page 2 of 3
& mH Wedirk | G | dRiEdReR W B GRPE
Test ltem Test method| Unit | Criteria | Practical Determined |Assessment
Data
h .
Change ratio of width and QB/T 2755- Leagt 9.8
; % =0.15 Passed
length under castor chair test 2005 g
Width 0.05
Len —0.
Change ratio of width and length | QB/T 2755- % <0.10 e o1 —
due to the effects of heat and water 2005 g = :
Width =0.02
Emerging warps due to the QB/T 2755- <
effects of heat and water 2005 mm - G.1 Passed
Squareness Tolerance QB;‘]S?S_ % =0.1 0.04 Passed
Tuft withdrawal force | Loop pile | 2°00 0% | N | =240 36.7 Passed
& =5 >5
Colour fastness to light qarey
(Xennon arc) 1998 grade Passed
method 3 =4 (light) —
Lengthwise 4—5
dry =4
Widthwise 4—5
Colour fastness to GRB/T 3920-
: grade Passed
rubbing 1997 )
Lengthwise| 4—35
wet =3
Widthwise 4—5
Afterflame Lengthwise 0.0
time, After s =20
G glow time Widthwise 0.0
Flammability or QB/T 2755- Passed
burning ability (45°) | Maximun 2005 ]
fh Lengthwise 50
d?im % mm =100
ke ;ﬁa Widthwise 51
& ik
Remarks Squareness : Use the feeler method.

CCSQIC/QP/009




46/58 R ISHIERERIGIRE Nylon Carpet Tile Quality Test Report

REETITF= ot R B M B A B AR S Be R 5 o>

Tianjin Product Quality Inspection Technology Research Institute Carpet Research Center

(B 2% 38 o B B 10 R W A )

(National Carpet Quality Inspection and Testing Center)

5 R

Test Report
No: WT-2024-292 page 3 of 3
Y R |4 | bietihs | S W BB | AR
Test Item Test method| Unit | Criteria | Practical Determined |Assessment
Data
Fiber type and fiber
cumentt)?f the t Claimed rat % Nylon: Nylon: 100
ope amed g1957.2.2007] 7 100 ylon:
surface FZIT
: Passed
Fiber content of the i 01057.3-2007
carpet surface is pure mle:-a.nce FZIT % —5 0.0
nylon or pure wool 01057.4-2007
Claimed o/m? | 340 341
Mass of pile per unit QB/T 1188-
7 Passed
area above the substrate | Minimum 2001
Y% == 0.3
tolerance
All the 6 items of
; QB/T 2755-
Appearance quality DR Appearance defects| appearance are up to Passed
the passed grade

&

Remarks

The following is blank

CCSQIC/QP/009
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e RIS IMRICIRIR S Nylon Carpet Tile Environmental Test Report

SN SPEART
MA \“'”'2 A=
lacice CNAS 8%

230020349826 ’x,f}f,:;?a\‘“ ~~adl® cursiio

o 2 R

TEST REPORT

No: WT-2024-293

BB g g g

Product name

28 8 f.

Inspected Body

£ 7 B

Manufacturer

BB wwrma (L) HIRAT

Client Name

B XA £ oo op

Test category
R’ H #: M4 0TETYH

Release date

iEﬁFﬁEE%*ﬁ5ﬁj-ﬁﬁﬂﬁﬁ%¢ﬁ

Tianjin Product Quality Inspect: Res€akeh Institute Carpet Research Center

(B = it ol SR P

: -~
(National Carpe Q '. ali B And Testing Center)
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A HEIMREIEIR S Nylon Carpet Tile Environmental Test Report

BT i o B W B A B B AR e e B 7+

Tianjin Product Quality Inspection Technology Research Institute Carpet Research Center

(EFRHERERRAR N D

(National Carpet Quality Inspection and Testing Center)

5 % 5

Test Report
ﬂ: WT-2024-293 1w H2W
Higrs
5 A Specification
Product name Rt w5
Trade mark G 3
% . &R S0cm = 50cm
Client name RRAE (BB BRAF |\ pers of sample 24
4 = i 4y GERR
Manufacturer Client's Tel Uzl-eIG0T53
L U R HE 4
Inspected Body Postcode 2511
i BE Mo
ZIE ROk E#E AL T AL X R 37 X Ak | Sampling location
Client’s address /21175 Hh #E 2E ¥
Sampling radix
9 3¢ i
Test category RIRK
FE i 5 OE =AM
Sample description Production date
i% B A :
Deliverer HAL AR
FERSCHF PGB PVCIET M4
ik FE B m ¥ B om .
Date of submission 2024.07.08 Date oF tose 2024.07.10~2024.07.11
GB 18587-2001 "
RMaE | crnmmkepy e, we|  eama  |SERERNLAS T
Test standards A B BRI SRR Test items ﬁ‘ ’ o
PREE) -
Y
s %%, HWAHRREREBIFE A &ﬁ\_-g% &=
Test con::lusion SRR AR . ﬁ;’- _ @
RREFEDE
FEROM: TN NEL
" BB EIR O ACBINFER: A
Remarks AR
ik k- B e % & .
Approved by m Checked by "l'ﬂ{q Prepared by
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A HEIMREIEIR S Nylon Carpet Tile Environmental Test Report

TR i 5 2 I A B0 B AR 5 e M 9

Tianjin Product Quality Inspection Technology Research Institute Carpet Research Center

(ExHBEER TSN 0

(National Carpet Quality Inspection and Testing Center)

BR®RE

Test Report

No: WT-2024-293

F2HHK2 W

WA A 1w’ MR 24 b WRIGEAE: 23°C: RIRAERTIREE: 50%
Wil |HEMRKETE: 04mim’; EAUEERE: 100
k- TVOC. %745, &-$MHEH: FTH: 25min; EREEME: 200mLimin: SEREABL L.
HEE: SRPERM: 20min: FEREEEE: 500mLi/min; STEAR: 10L.
. trHESEER b [ - | N
K85 H A5 Criteria Practical Determined Data HiRPE
Test Item Test method E36 e FE B R Assessment
(mg/m’h) (mg/m®) (mg/m’h)
wEREaLen | sopis | AR0300
(TVOC) 16000-6:1999 0111 0.278 A%
B&E=0.600
_— GB/T AZL=<0.050
18204.26- 0.010 0.025 A%
(Formaldehyde)
2000 B4 <0.050
AZE=0.400
* 1SO/DIS
(Styrene) 16000-6:1999 Bk QL AR
B4:<0.500
4-FHHIF O ISO/DIS ARE045
(4-phenyleyclohexene) | 16000-6:1999 BAL 8L A
B4<0.050
& “BQL"#ARFEVOCHI T HRIMB AR NS LNFH T, Bire5PMmE N TFIREGR. B
Remarks  HUFFABUI0 LI T, Binfb &Mk b FIRER.
AN RS 0.01 mg/m’;
FHBEVOCsH G (pug) IF: KZI: 0.0061; 4-ZEILFRTHE: 0.0036
BLF#E

CCSQIC/QP/009




50/58 RRAHMEINMREIEIRE Nylon Carpet Tile Environmental Test Report

i \-nLlI|le
\\\ f,'ra

Nty
M

d
/s
N

‘)igi
0 Al

4

h)

MA s

230020349826 [

R ERATT
EBREIA

CNAS ﬁzjrme
v CNAS L1314

ﬂh%.‘éﬁ-éﬁ

TEST REPORT

No: WT-2024-293

7= i A R

Product name

Nylon Carpet Tile

2K’ 8 AL

Inspected Body

4 7 B .

Manufacturer

& ¥t B fu.

Client Name

Gaojia Carpet (Shanghai) Co.,Ltd

W3R - Entrusted Test

Test category

r A H M

Release date

P,
&

tgSearch Institute Carpet Research Center

oM s

i And Testing Center)
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A HEIMREIEIR S Nylon Carpet Tile Environmental Test Report

BTV it o B e A 5 AR 5 e LB 5 o

Tianjin Product Quality Inspection Technology Research Institute Carpet Research Center

(EXRBEBERERR QNP 0

(National Carpet Quality Inspection and Testing Center)

WA

Test Report
ig: WT-2024-293 Page 1 of 2
MEis
Specificati
7 i 2 A Nylon Carpet Tile Pt cﬁnm
Product name I
Teade mark KARATILE
TR 5 ; FE & 5 & 50em x 50cm
: G Carpet (Shan ;
Client name R (Ehnghl) CasLt] Numbers of sample (2 pieces)
A e B
Manufacturer Client's Tel iy
%R AL L= 201611
Inspected Body Postcode
fill FF M g2
No.2777 Shengang ; ; e
fﬁi{fﬂfj’t fioad;Songjiang District.Shanghat |— > apiiog location
e 201611,P.R.China il ¥ 2 %t B
Sampling radix
L
£ 34 3¢ 5 Entrusted Test
Test category
FF a3 A 4 ™ H #
Sample description Production date
‘A : .
Sample is perfect/Carpet tile/PVC Deliverer Mail by the Client
backing/Loop pile
ERE M e m
Viiide af sabieiins 2024.07.08 Date of test 2024.07.10—~2024.07.11
GB18587—2001 Total Volatile Organic
KW figy | (Indoordecomtingand miwbishing | g GiE |Compounds,
Test standards AL ! Ao Y Test items Formaldehyde, Styrene
substances emitted from carpets,carpet !
cushions and adhesives) andd=Fhenylcyclohexene
Qggt.ul I .;:';;. o
_ The test results show that the sample(s) is( %& the da%
ol S

- grade by testing and evaluated as envimmnent-pro
Test conclusion

Date of the Is?
& The tested data are only suitable to the sample(s) received.
Remarks
ik - ? %
Approved by m Chet.kcd by ﬂ%‘a Prepared by
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e RIS IMRICIRIR S Nylon Carpet Tile Environmental Test Report

BT i JI B e B A T B AT 5 B MR 5 o o0

Tianjin Product Quality Inspection Technology Research Institute Carpet Research Center

CH 2¢ o 88 & f Bo A 9 o 0D

(National Carpet Quality Inspection and Testing Center)

No: WT-2024-293

BEE ® S

Test Report

Page 2 of 2

Chamber Volume: 1m®; Testtime: 24 h; Test temperature: 23 C;
Description [Relative humidity: 50 %: Loading factor: 0.4 m’/m’; Air exchange: 1.0h”
oftest  |TVOC. Styrene. 4-phenylcyclohexene: Sampling time: 25min; Sampling rate:
method:  1200mL/min; Sample volume: 5L;
Formaldehyde: Sampling time: 20min; Sampling rate: 500mL/min; Sample volume: 10L
FriEdiReR S |
» & e_.L., w
mRME BRTE | Criteria Practical Determined Data | 24 0% o1
Test Item Test method EF Cone. EF Assessment
(mg/m’h) (mg/m®) (mg/m’h)
TVOC Isopis | AS0.500
(Total Volatile Organic 16000- 0.111 0.278 A grade
Compounds) 6:1999 B<0.600
GB/T A=(0.050
Formaldehyde 18204.26- 0.010 0.025 A grade
2000 B<0.050
Isomis | A<0.400
Styrene 16000- BQL BQL A grade
6:1999 B<0.500
iIsomis | AS0.050
4-phenylcyclohexene 16000- BQL BQL A grade
6:19%9 B<0.050
% BQL means the analytes are below reporting threshold with a standard 5 L air collection
g volume for VOC and below reporting threshold with a standard 10 L air collection volume for
Remarks
aldehyde.
The reporting threshold of formaldehyde is 0.01mg/m’;
The method allows the reporting threshold of VOCs (pg) as follows:
Styrene: 0.0061: 4-phenylcyclohexene: 0.0036
The following is blank

CCSQIC/QP/009
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e R B K630 R & Nylon Carpet Tile Fire inspection Report

[MA)] w CNAS s

TESTING
230020349826 me & \I CNAS L1314

o B2 R

TEST REPORT

, ,;,’

\“‘~

No: WT-2024-294

R E B o

Product name

2 K B fI:

Inspected Body

& 7= B fIs

Manufacturer

BRERM: s (L) FRAF

Client Name

Test category

® A B W

Release date

R I B R R T S BB B el

Tianjin Product Quality Inspectioh;Xec Réseaych Institute Carpet Research Center

(B R i @R B )




54/58 Rl IRHIBLRH XTSRS Nylon Carpet Tile Fire inspection Report

RERTH = it R B B R B AR S B B 9
Tianjin Product Quality Inspection Technology Research Institute Carpet Research Center
(ExXMEBERERRL NS 0
(National Carpet Quality Inspection and Testing Center)
Test Report
No: WT-2024-294 wim J2m
MRS
N e Specification
Product name JeJeTr it # A
Trade mark i
B . B A S 50cm * 50cm
Client name RRAE (Ll ARAH Numbers of sample (85k)
A 7= %
Manufacturer Client's Tel 021-67600733
A i3 4 201611
Inspected Body Postcode w
o BE o5 ' 'fﬁ
ZACPALAE | R ATAYL TALX 75 MK sy | Sampling location
Client's address 271775 i BE A 2% —*___
Sampling radix .
aa B %
Test category
B &b fili iR = HM
Sample description Production date
&R A :
Deliverer LR
PERSERT PHRLMEE PVCACTY M4
% B H W 19 H B
Dt e E sxibhndsali 2024.07.08 Date of test 2024.07.08~2024.07.12
LRI GB 8624—2012 BamH — I AR A A
Test standards GRS R A ) SR e e 42 ) Test items / - Y2 o FeE
;;:}’ '
K B 25 i R, WA TR B, (C) S
Test conclusion
FREAW. —B 4
#iE ZHH WAL PR 6mm: BB E: 4120gm’.
Remarks ﬁﬁﬂﬁiﬁﬂﬁﬂk@]ﬂ‘]ﬁﬁ:ﬂﬁ,
it #E: % -
Approved by m Checked by ﬂ&h’% Prepared by 13}%
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e R B K630k & Nylon Carpet Tile Fire inspection Report

BT o 5 B s R T e R T B R 5 o

Tianjin Product Quality Inspection Technology Research Institute Carpet Research Center

CH X b 85 7 B R 30 A 9 o o0

(National Carpet Quality Inspection and Testing Center)

%% 5

Test Report
No: WT-2024-294 gam 2]
i LB ey gk By rETRIR S WK H | EREE
Test Item Test method Unit Criteria Practical Assessment
Determined Data
205G B ORI 806 1 i Fs<150 60 Hik
2007
B| C
I 57 40 4 A 1 GBZ:]:]ZSS kW/m® CHF=4.5 6.8 oSk
a8 R G

& i

AUB0 45 BAG A R BetE R EE IR R A F ORISR G . ZESLERRI D, EIIARfER
Remarks  JRAF A 0% i E faBa PR A0 Hedi .

=

CCSQIC/QP/009
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e R B K630 R & Nylon Carpet Tile Fire inspection Report

Wi
\\‘ \__,J 2.
MA] i
=
~5
)

230020349826

FREART
EFREIA
i
TESTING
CNAS L1314

lacek CNAS
el

,/;::\\ =
lrll:““\

o 2 &

7E b B R

Product name

2K B

Inspected Body

£ 7= B fI.

Manufacturer

% 1% B fI:

Client Name

oS P

Test category

A B M.

Release date

KiET ™ ma R RIS s R A BT Rty
Tianjin Product Quality Inspectiokr seareh Institute Carpet Research Center

(Elgc.i:l’g

TEST REPORT

WT-2024-294

Nylon Carpet Tile

Gaojia Carpet (Shanghai) Co.,Ltd

Entrusted Test

p -
§ S e j 7 -
gﬁ‘":.:-".{u' | vy J A9 L 4

AN SR PY)

and Testing Center)
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e HRIBBERA K AG TR S Nylon Carpet Tile Fire inspection Report

BT o T B B A B B AR e e B T

Tianjin Product Quality Inspection Technology Research Institute Carpet Research Center

(EXRBERER R RN P L)

(National Carpet Quality Inspection and Testing Center)

MR RS

Test Report
No: WT-2024-294 page 1 of 2
B n s
e TR . Specification
Product name Nylon Carpet Tile 5 B
Trade I KARATILE
% ¥ i . ; B ER 50cm x S0cm
Client name CHA et (Shualhgliag) Carud Numbers of sample (8 pieces)
S X A H il
Manufacturer Client's Tel i
2 — e 201611
Inspected Body Postcode
fih #F 3
e bk N0.2777 Shengang Road,Songjiang | Sampling location
Client's address District,Shanghai 201611,P.R.China BhRE A %
Sampling radix
1 3 3% 5 Entrusted Test
Test category
B & Ak = HM
Sample description Production date
EREA : :
Sample is perfect/Carpet tile/PVC Dellissed Mail by the client
backing/Loop pile
L Y EE N
Date of submission 2024.07.08 Fte of ieat 2024.07.08~2024.07.12
GB 8624—2012
L R {Classification for burning WA 1. Critical heat flux
Test standards behavior of building materials and Test items 2. Flame tip height in 20s
products
The test results show that the sample(s) meet(s
o [ .
Teit conehislon B, (C) class by testing.
Date of the Issu
# & Provide by client: Thickness: 6mm;: Mass per unit area: 4120g/m’.
Remarks The tested data are only suitable to the sample(s) received.

itt k-

> CR-T
Approved by m Checked by

Shed

45 -
mWwwz@%%
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e R B K630 R & Nylon Carpet Tile Fire inspection Report

FRERTI i R B M B R WU BRI S B 3B L b

Tianjin Product Quality Inspection Technology Research Institute Carpet Research Center

(ExBERERRS NS L)

(National Carpet Quality Inspection and Testing Center)

SRR

Test Report
No: WT-2024-294 page 2 of 2
1 9 7 B BUTE | g s SoW % | AEi
Test Item Test method | Unit Criteria Practical Assessment
Determined Data
Flame tip height in 20s GB_J";"BS‘;ZIS mm Fs=150 60 Passed
B,
Critical heat flux Gﬁ;&:gs kW/m’* CHF =45 6.8 Passed
Before test After test

% Ik
Remarks

The product combustion properties derived from the results of this test are the results of tests
under special conditions. In practical applications, they cannot be used alone as a basis for
evaluating the potential hazards of the product.

The following is blank

CCSQIC/QP/009
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